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LABORATORY OF TESTING TEXTILE RAW MATERIALS AND FABRICS
Testing Laboratory accredited by the Polish Centre for Accreditation

TEST CERTIFICATE NO. BM 12.6.1.1 /2018 /B / A

Test ordered by: . TOPTEXTIL” Sp. z 0.0, , 12 Wadowicka Street; 30-4]15 Krakow
Name and description of tested material: the sample:  the upholstery fabric KONGO, declared raw material

composition: 100% (Mefin
3. Date of receiving material for testing: 201 E-04-19

:1. Date of test performance: 200 §-04-25
Samples taken by: correct sample size in appropriate state for testing. taken by the Client and delivered

without the Sampling Protocol
6. Tests carried out according to: methods presenting in testing table

Hesulis of Laboratory Tests

seg page 202

Test performed by: Eldhietn (Mezak

Test results refor orly fo the fested material
Neither of the parts of this Test Certificate can be copied without written permission of the Head of the

i can be {{Jlr:lfﬂ'.f anly gy a wihade docament,
Test Certificate presents fest results included wishin accreditation field of testing.
Test results not included tn acereditation scope, if oceur, are marked with " in the rest

aif e perramneteT i,
Measurement uncertaimiy, if it is specified, has been determined aceording to the recommendations  presented

5,
in document EA-4/18, Presented values of uncertainty constitute expanded uncertainty at 95% confidence level
anid eoverage foctor k= I,

Certificate date: 2018-04-27
Number of Certificate copies: 2

Test Certificate handed to:
1y TOPTEXTIL 5p, 2 0.0, Emkdw - | copy.,
1 Labosatory of Testing Textile Kaw Materials and Fabrics - 1 copy,
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TEST CERTIFICATE NO. BM 12.6.1.1 /2018 /B/A

F Parameter Value HRemarks
1 the murmber of rbs PH-EN 1SOCr 1 2045-2: 2002
Propensity 500 5 (modified Martindale method)
to surface fuzzing 1 000 4.5 the conditioned samgple,
and pilling, the ahradant; the standard woolen fobric;
mass of weight: 4154 2 g;
grade 2 000 4-5
Slight surface fuzzing
5 0040 4-5
Evaluation according to_ PN-EN 14465:2005+A1:2007: A category: grade >=4-5, B category: grade 4;
C category: grade 3 - 4; D category: grade 3

The end of Test Certificate
Ferson authorizing the Test Certificate
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The tukasiewicz Research Network ;‘tg?g: S
'“ Textile Research 3‘% o

. Institute Zﬁ"

Laboratory of Testing Medical Textile Fabrics e AB 1857

The dukasiewic: Research Network = Textile Research instisute,
02-103 Lode, 5/15 Broegenska 5ir.,

phome 48 42 6163143, fax 45 47 BI92638

e-mail: mkiwaladew iodg.pl

DETERMINATION OF ANTIMICROBIAL ACTIVITY REPORT No, 321/ BME /2019
Testing method: PN - EN [SO 20743 : 2013 — 10 Textiles — Determination of antibacterial activity of textile products.
Test ordered by: . TOPTEXTIL” sp. z 0. 0.; 30 = 415 Krakdw, ul. Wadowicka 12

Testing material: Fabric: 32/1 Tkanina obiciowo meblowa KONGO — sklad surowcowy: 100 %

Polipropylen:

Plan/procedure of the sampling: no
Confirmation of compliance with the specification or requirement: no

" Pre-treatment — no treatment
" Storage and testing conditions — room temperature
= Testing microorganism — Staphloacocens awretes (ATCC 6538), Kiebsiella preumoniae (ATCC 4352)

~ Sampled and Delivered by customer (appropriate size, proper condition 1o Lest)

Test performed by: M. Sc. Macie Piorkowski, M. 5¢. Anna Tomczak — Kessskowssda,
The date of receipt of the test items: 13.05.2019

Date of test performance:  14.05 = 17.05.2019

Report authorized by:
M. Sc. Magdalena Kiwala

| mbsrEbnrigm Badaf
Witkinnnicrych Wyrnhdew Modycrnyed
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Report date: 200052019

Zal. nr 5 do POL-07 W BME Data wydania: 30.04.2019 Wydanie nr: | Page 1 of2




Results of Laboratory Tests: Value of antimicrobial activity for

Report no 32/1/ BME / 2019

32/1 Tkanina obiciowo meblowa KONGO - sklad surowcowy: 100 % Polipropylen;

The name of bacteria species | Staphylococcus aureus | Klebsiella pnewmoniae
{strain numbser) (ATCC 6538) {ATCC 4352)
Inoculum concentration (bacterial suspension) the
number of living bacteria ok. 2.9 x 10° ok. 2.7 x 10°
CFU/ml
The growth on rthe contral sample CFU/m
o - the mamber of the bacteria coknics received fom (he control sasapke afler Co=27x100 C."_R'“ o
0" contacttime; € - the nurmber of the bacictia colonses sectived from the control Cr=57x 100 Ci=23x 107
sampbe after _|8h = 24b" comact time
The growth on the control sample F [log CFU] 431 W
*F=lgC-lgCo I8 C: - 4,44; g Co: -4
lg Ci: — 8,75 lg Cc — 9,36
The growth on the test sample CFU/ml
o - the number of the hacteria cobmies eceived from the test specimen afier 0~ To=23x 10 To—80x10¢
contact Eine; T - the number of the bacteria colonics rmeeived from the ies Ti—26x 10" Tr= LI x 10
specimen afler .1 8h » J46” comtact e,
The growth on the fest sample G [log CFU] o 05 % o r.z.:ﬂ.w
G=RTi-lgT Ig Ty — 441 Ig 7 — 7,05
Antibacierial activity value A if 750 AT 231
ﬂi"“ﬂgt:r— '.:]-'{Igﬂv—lgl‘:all I : 1
Measuring method Plate count method
Incubation time and temperature 22h+24h+24 h (37 £ 2)°C

Evalustion criteria in accordance with EN IS0 20743 : 2013 Annex F

Efficacy of | Antibacterial
antibacierial property | value: A

The end of the report

Wotes:

1. The results refer only 1o the rested maserial,
2 The report includes 2 pages.

3. Neither of the parts of this report can be copied without writtén permission of the Head of the Laboratory; it is allowed to

copy this report only as a whaele document,

Zal.nr 3 do POJOT  1IW BME

Data wydania: 30.04.2019

Wydanie nr: |
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LABORATORY OF TESTING TEXTILE RAW MATERIALS AND FABRICS
Testing Laboratory accredited by the Polish Centre for Accreditation

BM-204-11.1-G/12
Test Reportno. 11.1.1/2012/G /A

1. Test ordered by: ,TOPTEXTIL" Sp. z 0.0.,
30-415 Krakdow, 12 Wadowicka Sir.

2, Name and deseription of tested material: the sample: the upholstery fabnc KONGO,

declared raw material: 100% olefin

Date of receiving material for testing: 2012-01-13

Date of test performance: 2012-01-19+24

Samples taken: correct sample size taken by the Client

and delivered in appropriate state for testing

. Tests carried out according to: methods presenting in testing table

el o

Results of Laboratory Tests

see page 22

Test performed by: Ewa Matusiak

I Test results refer only to the tested marerial,

2 Neither of the parts of this repart can be copied without wrilten permission of the
Head of the Laboratory; it can be copied only as a whole document,

3 Report presents test results included within accreditation field of testing

4, test results not fncluded in accreditation scope, i oceur, are marked with *} in the fesi resuli
table fat the parameter name).

5 Measurement umcertainty, i it is specified, has been determined according fo the
recommendations presented in document EA-4/16. Presemted valwes of uncertainty constitule

expanded uncertainty al 95% confidence level and coverage factor k=2,

Report date; 2012-01-26 INSTYTUT Wi .{IEN_NIET'I'ET_-“'-
Number of report copies: 4 | aboratorium Baclar E'”J.'ﬂ?’":ﬂh#
Test report handed to: | Wyrobdw WHGKIGnIEREEC,
1) TOPTEXTIL Sp. 2 0.0, - 2 copies, 92-103 tg-?'.{ R L saleihn
2) Laboratory for Testing Textile Raw Materials and Fabrics (location: 5715 r ;;,L'LWF'JHFJ 18
3) Laboratory for Testing Textile Raw Materials and Fabrics (location: 118 Gdanska str.) = 1 copy,
Report prepared by: Person authorizing the Test Report:
Lofia Mdkwifiska M.5¢. Eng Surname and name; Beata Witkowska, Ph D,
QU j Function: Techmical Head of Laborstory
' B Ripnaiune:
= "|.l'='|1|; =
DE-251V wssued an 22 Apeid 2010 ; page 12
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Test Report no. 11.1.1/ 2011 /G /A

Parameter Value Remarks
The mean value of maximum force, N: PN-EN ISO 13934-1:2002
-Warp 1300+ 100 | tensile tesier Instron 3367,
- “'Eﬁ 1 m i '} prﬂ'tﬂﬂsm = slﬁp :
T ks value of Slotigation :’1:1::1:&:: r;fuﬁtl_n;sp:#mms for
at maximum force, %o: rate of extension - 100 mm/min,
= Warp 285120 distance between clamps - 200 mm.
- weft 34,5200
Seam slippage resistance, mm: PN-EN 150 13936-2:2005
Warp tengile tester Instron 3367,
+ testing force - 180N,
The mean value of seam slippage 40 100% PES sewing S0 e,
resistance for warp, mm Y
Tl the number of sewing needle - 110,

- individual results, mm 5;4:4:4;4 | the number of stitch - 32/100 mm.
Weft
The mean value of seam slippage 40
resistance for weft, mm
- individual results, mm 3443 4

color change after PN-EN IS0 12947-2:2000

3000 rubs, 4 +AC:2006 +

grade of grey scale PN-EN 14465:2005+A1:2007

| specimen 18 000 the abradant — the standard woollen

2 specimen 25 000 ﬁﬂﬁ e A 22

3 specimen 25 000 t II“:;;“ )t -
Abrasion 4 specimen 30 000 magnification factor in the
resistance, 3 specimen 25 000 magnifying device - &,
number of rubs 5 specimen 30 000 in holders used foam.

5 specimen 35000

5 specimen 35 000

Total abrasion

resistance

(the lowest 15599

individual result)
Criterion of breakdown: flat woven fabric - three threads are completely broken.

According to standard PN-EN 14465:20054A1:2007 "Textiles. Upholstery fabrics.
Specification and methods of test™, the testing upholstery fabric KONGO was classified:
- Level A in reference to the tensile strength (Level A: = 600 N),

- Level A in reference to the seam slippage resistance (Level A: £ 4 mm),

- Level B in reference to the abrasion resistance (Level B: 12 000-30 ({0 rubs).

The end of the Test Report
Ferson authorizing the Test Report:
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Laboratory of Flammability Testing
The tukasiewice Besearch Metwark - Taxtile Research Institute,

92107 Lod:, 5715 Breegindka 5ir. AB 029
Laboratory: 90-520 Lodz, 11B Gdanska Str., phane 48 42 2534435 [436), fax 4B 47 2534490

e-mad: mareins =i ipds pl

TEST CERTIFICATE ON FLAMMABILITY TESTING OF UPHOLSTERY COMPOSITE

No 25/ BP/ 20
Test method:
PN-EN 1021-1:2004-12 Furniture. Assessment of the ignitability of upholstered
furniture, Part I: lgnition source smouldenng cigaretie.
Orderer®:
L TOPTEXTIL" Sp. z 0.0 .
HI' Mickiewicza :g Sled Badaiwcza I‘:i]k.\h.’l:'.l.!lll:.?:-
34-100 Wadowice INSTYTUT WELOKIENNICTWA
LABORATORIUNM
; . BADAN PALNOSCI WYRDE( W
Suhbject of testing®: ul, Goatska 118, B0-520 £/
Upholstery composite:
- upholstery fubric named KONGOMOGOTANZANIA, composition: 100% OLEFIN,
- T-3037 86 polyurcthane foam, self-extinguizh
Testing samplce with the commect size, in appropriate state for esting,
supplied by the Orderer with its charactersstic and without the Sampling Protocol.
Resulis of testing:
Standard Test method REesult
. Ignition source: Meither progressive smouldering ignition
3 Ny, s
ER-EN-I02L-E2 2 smouldering cigarctic nor flaming ignition accurred.

The above test resulis relate only to the ignitability of the combination of materials under the particular conditions of test; they
are not intended as o means of assessing the full potential fire hazand of the matersals in wse

Tests performed by: Test Certificate authorized by
Ki’ 5'&‘ a " LaboraiomisT Badan Fanodcl Wyiobie
Krzysziof Kostanck Ph.D. KIEROWNIK
W
Sample received on: 21002020 mgr i, Mi_!iﬂ_l"_y}ﬂ Szafna
Test performed on; {2, (2 MO H)
Test Cerficale issucd on: 7.2 20
NOTES:

. The Testing results refer only o the wested sample.

2. Test Certtlicale consists of 3 pages. .

3. Test Cenificate must not be reproduced in another way, than as a whole without a prior writien consent of the Testing
Labormony

4. The Orderer using this Test Certificate 15 responsible for the conformity between the product and sample submitted for
II.“\.li.n]:[.

5 "Dala provided by the Coslonsr,
The Testing Lahoratory accredited by the Polish Centre for Aceraditation (PCA), No AB 029,

Page |

KAR NI w4 20 b0



DETAILED TESTING RESULTS

Test Certificate No 25/ BP/ 20 continued

Climate conditions: temperature (23 + 2) °C;  humidity (50 5) %;

Testing conditions: emperatre 20°C;

Preparation of test samples: _ _ _
the uphelstery fabric, exposed to wetting in water and drying procedure, in accordance with Appendix D
of the PN-EN 1021-1:2014-12 standard.

Upholstery composite characteristic:

Upholsiery composite;

- upholstery fabric named KONGOMOGOVTANZANIA, composition: 100% OLEFIN,

= T-3037 §G polyurcthane foam, sell-extinguish

humidity 32 %

time 24 h

Criteria ] EIE‘;ME Remarks
Unsafe escalating combastion | NO | NO | Maimum cigarcee
Test assembly consumed NO | NO smoutdering time:
. | Smoulders 1o extremitics NO | NO ;
Sm;':::f::ng Smoulders through thickness _NO NO RN 3 o
Smoulders more than | howr NO | NO :
- . . Ml i ujphaodsiery
In final examination, presence of active NO) NO COMposile destruction:
smouldering
Flami koaizontal [mim] wprtical |
SE 1 Occurrence of Mames NO | NO gt | with | deyeh | gl | wakh | cepih
criteria g9 | 16 | 4 | 67 | 13 | 4

Result of testing: Neiher progressive smouldering ignition nor Maming ignition occurmed.

oA,

END OF THE TEST CERTIFICATE
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